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Status  Epilepticus

Recurrent generalized convulsions at a frequency that

precludes regaining of consciousness in the interval between

seizures (convulsive status) constitutes the most serious

problem in epilepsy .

With an overall mortality of 20 to 30 percent .

But probably lower in  recent years .



Rising temperature, acidosis, hypotension, and renal failure

from myoglobinuria is a sequence of life-threatening events

that may be encountered in cases of convulsive status

epilepticus .

Prolonged convulsive status (for longer than 30 min) a so

carries a risk of serious neurologic sequelae ("epileptic

encephalopathy'').



With regard to acute medical complications, from time to time

a case of neurogenic pulmonary edema is encountered during

or just after the convulsions, and some patients may become

extremely hypertensive, making it difficult to distinguish the

syndrome from hypertensive encephalopathy .

The etiologies of status epilepticus vary among age groups but

all the fundamental causes of seizures are able to produce the

syndrome .



The most recalcitrant cases we have encountered in adults

have been associated with viral or paraneoplastic encephalitis,

old traumatic injury, and epilepsy with severe mental

retardation.Stroke and brain tumor have, in contrast, been

infrequent causes .





APPROACH TO THE TREATMENT OF 

STATUS EPILEPTICUS IN ADULTS 

Initial assessment

Ensure adequate ventilation, oxygenation, blood pressure

Intubate if necessary, based on low oxygen saturation and

labored breathing Insert intravenous line Administer glucose and

thiamine in appropriate circumstances Send toxic screen Assess

quickly for cranial and cervical injury if onset of seizures is

unwitnessed .



Immediate suppression of convulsions

Lorazepam or diazepam, 2 to 4 mg/min IV to a total dose of 10

to 15 mg with blood pressure monitoring when higher rates or

doses are used .



Initiation or reloading with anticonvulsants

Phenytoin 15-20 mg/kg IV at 25-50 mg /min in normal saline

or fosphenytoin at 50 to 75 mg/min .



General anesthetic doses of medication or

persistent status epilepticus

Midazolam 0.2 mg/kg loading dose followed by infusion at 0.1

to 0.4 mg/kg/h or propofol 2 mg/kg/h .



Further treatment if convulsions or electrographic seizures 

persist after several hours

May add valproate or phenobarbitall10 mg/min to total dose of

20 mg/kg as additional anticonvulsants intravenously, or

carbamazepine or levetiracetam by nasogastric tube if there is

gastric and bowel activity Consider neuromuscular paralysis

with EEG monitoring if convulsions persist Pentobarbital 10

mg/kg/h Inhalational anesthetics (isoflurane) .





Thanks For  Your
Attention
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